
 
Water Pollution Control Loan Program 

(WPCLP) 
 

2024 Intended Use Plan (Final) 
 

 July 20, 2023 
 
 
 

 

 
 
 
 
 
 
 
Illinois EPA 
 
Bureau of Water 
  
Infrastructure Financial Assistance Section 
 
 
 



 

 

Table of Contents 
 
I. INTRODUCTION.................................................................................................................. 1 
 
 A. Public Participation ............................................................................................................ 1 
  B. Benefits of the WPCLP ...................................................................................................... 1 
   
II. GOALS FOR THE WPCLP ................................................................................................. 2 
[...]
German Valley Phase 2 - Construction of the WWTP improvements. 6249 7/1/2023 1,604,000$                          IL0024821 650 481,200$                             

Rantoul

Upgrades to dewatering, solids handling and chemical feed system at the WWTP. 
Upgrades to pumps at the Northwest Pump Station, Evans Road Pump Station and the 
Rantoul Foods Pump Station are included. Replacements and additions to the force main 
connecting these Pump Stations are also included. 

3611 10/1/2023 11,128,000$                        IL0022128

650 3,338,400$                          

German Valley

Construction of the WWTP improvements including replacement of influent pump station 
with duplex submersible pumps with VFD based controls; New fine screen and a manual 
bar screen structure; refurbishment of North Lagoon (Lagoon #1) including lining; 
refurbishment of south lagoon (lagoon #2) with lemna's lentec lagoon cover, baffles, and 
high and low rate diffusers; refurbishment of the Lagoon #2 rock filter; new lemna 
polishing reactor (LPR) structure; new replacement PD blowers; and miscellaneous site 
improvements. 

6248 7/1/2023 655,000$                             IL0024821

625 196,500$                             

Augusta
Wastewater Improvements - Phase 1 including replacing the Village's lift station outside of 
the flood plain conversion of existing facultative lagoon to an aerated lagoon. 

6181 10/18/2023 4,200,000$                          IL0027570

580 2,520,000$                          

Peoria Installation of green infrastructure in the right of way.  5912 3/1/2024 11,935,000$                        535 1,790,250$                          

Monmouth

The proposed project is to provide an ultraviolet disinfection facility at the existing 
Consolidated WWTP to meet the NPDES Permit requirements.  This project also includes 
clarifier launder covers to reduce algae growth.

1724 7/30/2023 3,120,000$                          IL0036218

495 936,000$                             

Belleville
Construction of a new storm sewer,detention pond and a relief storm sewer.  Sewer 
upgrades and manhole pipe rehabilitation with the existing combined system to reduce I&I. 

5445 9/1/2023 10,400,000$                        IL0021873

475 1,560,000$                          

Marine
Video and evaluate all older existing sewer lines within the sewer district. Repair by CIP 
lining or replacing all sewer lines and manholes that require repair. 

5706 8/1/2023 1,650,000$                          IL580228

475 247,500$                             

Thompsonville
The replacement of two (2) existing sewage pumping stations and approximately 1,400 LF 
of existing cast iron sewer force main.

6391 3/1/2024 570,000$                             IL0072478
460 342,000$                             

West Frankfort Sewage Treatment Plant Effluent Disinfection 6051 6/20/2023 1,253,300$                          IL0031704 445 563,985$                             

Christian County Water 
Reclamation District 

Construction of new grit removal system, new headworks, activated sludge tank 
modifications, clarifier improvements, chemical feed building, influent pump station 
modifications, SCADA improvements, and demolition of rough filtering.

5861 11/27/2023 20,000,000$                        IL0031356

435 5,000,000$                          

Metro East S.D. Lining and other improvements to interceptor sewer. 5518 9/1/2023 14,000,000$                        430 5,000,000$                          

Kincaid

Phase 1 - Sewage System Improvements including installation VFDs, lighting upgrades for 
the STP, installation of fine bubble aeration system at primary lagoon, sanitary sewer 
cleaning, televising and smoke testing of the sewers followed by CIPP lining and manhole 
rehabilitation. 

5878 8/15/2023 1,206,700$                          IL0048607

420 362,010$                             

Pingree Grove
WWTP Improvements, including doubling the existing daily average flow from 1.0 MGD 
to 2.0 MGD, while improving the treated effluent quality to meet heightened water quality 
discharge limits.

6752 3/1/2024 22,000,000$                        IL0077755

420 N/E

Manhattan

Expand existing STP from a design average flow of 1.35 mgd to 2.70 mgd. This includes 
influent piping and pump station modifications, new mechanical screening, new screening 
washer/compactor, new anraerobic selector tank for biological phosphorus removal, 
replacement of existing oxidation equipment, new oxidation ditch, new secondary clarifier, 
RAS/WAS/Scum pumping modifications, new UV disinfection, new aerobic digesters and 
blowers, new liquid sludge storage tank.

3024 1/4/2024 31,038,000$                        IL0020222

405 N/E

Milledgeville
The installation of cured-in-place lining of roughly 10,000 LF of sanitary sewer main within 
the Village's collection system. 

5758 9/1/2023 891,688$                             IL0023345
405 401,259$                             

Onarga

Construction of a chlorine gas contact tank and chlorine room and feed system.  Addition of 
a influent flow meter, air release manhole and influent bypass piping.  Addition of a 
screening and grit and FOG removal package plants.

6128 11/2/2023 1,880,000$                          IL0076813

400 564,000$                             

Lombard Combined Sewer Rehabilitation 4472 12/4/2023 19,000,000$                        390 N/E

Olmsted

The Front Street lift station will get new pumps, controls, new electrical services, and a new 
jib crane with hoist. Route 37 lift station will have a new lid installed, valve vault, piping, 
pump controls, electrical services, and a new jib crane with hoist. There will also be minor 
embankment modifications to the lagoon sewer treatment plant, an overflow section will be 
created between call 1 and cell 2. 

6030 10/2/2023 450,000$                             ILG580052

390 270,000$                             

Dixon

Phosphorus removal improvements including biological nutrient removal (BNR) 
modifications with chemical backup/polishing and equipment replacement and upgrades to 
the existing Wastewater Treatment Facility including. 

6295 3/29/2024 14,590,000$                        IL0026450

385 4,377,000$                          

Metropolitan Water Reclamation 
District of Greater Chicago

Construct a facility to support enhanced biological phosphorus removal in order to meet 
upcoming IEPA total phosphorus permit limits on the effluent at the Kirie WRP. 

6032 1/17/2024 6,500,000$                          IL0047741

380 N/E

Pana

Replacement of the existing WWTP with a new headworks, new Sequencing Batch Reactor 
process, retrofit sludge management system and new excess flow disinfection system to 
fulfill future total phosphorus effluent limit requirements. 

6110 12/31/2023 10,944,745$                        IL0022314

380 3,283,424$                          

Illinois EPA Water Pollution Control Loan Program (WPCLP) FY2024 
Project Priority List

Funds Reserved For Projects on the IFL through December 31, 2023



Romeoville

Relocation of existing sanitary sewer; installation of a prefabricated lift station structure; 
installation of a prefabricated control building; installation of a backup generator and 
prefabricated generator building; trenchless installation of proposed force main in casing 
pipe; installation of a proposed force main from the lift station; pavement removal; 
pavement replacement; and landscape restoration.

3357 12/1/2023 5,000,000$                          IL0048526

380 N/E

Carlinville
Construction of a new 24-inch PVC sewer, manholes, and connections to existing sewer 
lateral, along Highway 108, between Alton Road and the downtown City Square to replace 
the existing 22-inch brick sewer.

4333 3/1/2024 1,467,000$                          IL0022675

375 440,100$                             

Sangamon Valley P.W.D.

Improvements to STP consisting of: New influent screening building, upgrades to influent 
pump station, reversing flow between primary and secondary aerated lagoons, upgrades to 
aeration equipment, upgrades to intermediate pump station, new effluent recirculation 
pumps, new chemical building, and new chlorine contact tank. Convert Lake of the Woods 
lift station to a submersible/wet-well type lift station with new pumps. 

6283 9/18/2023 6,400,000$                          IL0046141

375 N/E

Washington Park

Rehabilitation of the existing sanitary sewer system facilities at various locations within the 
Village, including sewer repairs at 14 locations, replacement of approximately 50 manhole 
lids and frames, rehabilitation of 3 sanitary lift stations, and lining of approximately 10,769 
LF of existing sewer piping. 

2692 10/2/2023 2,931,800$                          

375 1,759,080$                          

Leaf River

Construction of a new influent lift station, influent screen and WWTP building, convert the 
existing tertiary lagoons to primary treatment aerated lagoons, and construct an aerated rock 
filter. The project also includes rehabilitating 1,200 feet of 10" diameter sanitary sewer with 
a cured-in-place liner system. 

5705 1/1/2024 5,550,000$                          IL0029475

365 1,665,000$                          

Watseka

Separation of the combined sanitary and storm sewer system. Improvements will include 
disconnection of all storm water inlets and catch basins from the existing combined sewer 
system in the project area, and the construction of a new storm sewer system on Walnut 
Street, starting at Flemming Court, to Kay Street, and north to a new outfall on the Iroquois 
River. 

6002 3/1/2024 2,350,000$                          IL0022161

365 1,057,500$                          

St. Clair Township
Upgrading and rehabilitation of Wastewater Treatment Units including replacement of two 
activated sludge steel plants with new activated sludge plant.

5777 3/2/2024 8,868,055$                          IL0048232

360 1,330,208$                          

East Cape Girardeau
Improvements to the Iroquois Street Lift Station and rehabilitation to the wastewater 
treatment plant.

6029 9/19/2023 751,500$                             IL0070319
355 450,900$                             

Minooka

Installation of variable frequency drives on the influent pumps, replacement of aeration tank 
and aerobic digester blowers and diffusers, replacement of oxidation ditch equipment, 
HVAC equipment replacement, and supervisory control and data acquisition (SCADA) 
upgrades. 

3888 8/1/2023 4,183,000$                          IL0055913

355 N/E

Grand Tower
The City of Grand Tower intends to make improvements to their wastewater collection 
system by installing sanitary sewer extension on Grand Tower Road. 

0229 10/2/2023 1,091,500$                          ILG580079

345 491,175$                             

Hanover
This project involves CIPP lining in the collection system and replacement of the 
comminutor in the lift station ahead of the WWTP.

4350 10/1/2023 1,555,100$                          ILG5800189
345 699,795$                             

Chicago 
Continuation of annual sewer main improvement program to replace and/or supplement 
existing sewers.

5801 9/29/2023 18,000,000$                        
335 N/E

Chicago Rehabilitate an 18" diameter sediment force main. 3628 11/1/2023 10,000,000$                        335 N/E

Shelbyville
The City intends to construct a new sanitary collection system to separate the storm and 
sanitary flows in the current combined sewer system. 

6007 7/1/2023 6,000,000$                          IL0021890
335 1,800,000$                          

Moweaqua

Phase 1: Construction/Installation of new screening mechanism, grit removal structures, 
bypass structure, fine bubble diffuser system and blowers with VFDs, 1" water service line; 
rehabilitation of existing chlorine contact tank, chemical feed systems, and service building; 
modifications of existing sand filters to rock filter; and sludge removal from existing 
aeration ponds. 

6291 8/1/2023 2,306,000$                          IL0048658

330 691,800$                             

Moweaqua
Phase 2: Sewer system improvements in Basin #1 - Cleaning and televising of approx 
20,000 LF of sewers on drainage Basin #1. Cured-in-place-pipe (CIPP) lining or removal 
and replacement of sewers as necessary. 

6292 8/1/2023 7,741,000$                          IL0048658

330 2,322,300$                          

Tamms

Lagoon improvements include removal and disposal of sludge and the installation of new 
floating aerators and associated electrical components. Collection system improvements 
include replacement and relocation of the Russell Ave lift station and an extension of a 12" 
sanitary sewer to the new lift station, the rehabilitation of the Pumphouse Street an Railroad 
St lift stations, seal of 4 existing manholes, and replacement of the Fairlawn Drive 8" 
Sanitary Sewer Main. 

3670 3/1/2024 1,811,393$                          ILG58033

330 815,127$                             

Cuba
Various improvements to the existing wastewater treatment plant for effluent compliance, 
replacement of dilapidated equipment, and maintenance. 

6125 3/1/2024 4,500,000$                          IL0570300

325 2,700,000$                          

Rochelle
Rehabilitate existing final clarifiers, replace existing tertiary sand filters with cloth media 
filters, modify ALE piping to headworks. 

4374 9/1/2023 9,000,000$                          IL0030741
325 2,700,000                            

Sterling

Installation of 38,000 feet curred-in-place piping, 1,500 vertical feet of manhole lining, 6 
manhole replacements and the construction of approximately 1000 feet of new sanitary 
sewers within the Hey's Lift Station East region.

3428 3/1/2024 9,663,000$                          IL0060569

325 2,898,900                            

Elmhurst

Rehabilitation of primary clarifiers, secondary clarifiers, chlorine contact tanks/excess flow 
clarifiers, disinfection equipment, sludge drying beds, RAS pump station, and non-potable 
water system. Additionally, the Administration Building will receive HVAC improvements 
and rehabilitation of the occupied spaces. 

6145 9/15/2023 26,500,000$                        IL0028746

320 N/E
Bloomington and Normal Water 
Reclamation District

BNR conversion and upgrades to Southeast WWTP 5521 2/1/2024 33,000,000$                        IL0073504
315 N/E

Metropolitan Water Reclamation 
District of Greater Chicago

Installation of new replacement boilers and associated motor control centers. The boilers 
will have co-firing of digester gas and natural gas to maximize the available digester gas. A 
deaerator will be installed to provide for complete redundancy. Upgrades also include the 
boiler chemical system and controls, and lighting. 

3807 5/1/2023 15,500,000$                        IL0028053

310 N/E

Metropolitan Water Reclamation 
District of Greater Chicago

This project will support phosphorus removal by modifying the existing aeration tanks in 
Battery D at O'Brien WRP. 

5165 4/27/2023 14,000,000$                        IL0028088

305 N/E
Total Cost of Projects Scored and Funding Reserved Through 

December 31, 2023 459,793,006$            55,793,581$              



Loan Applicant
Project Description L17#

Estimated 
Construction 

Start Date
 Projected Loan 

Amount NPDES Permit No. Loan Priority Score
 Estimated Principal 

Forgiveness 

Wood River
Separate sanitary and storm water flows from an existing combined sewer system. 5839 10/1/2023 10,000,000$                        IL0031852

305 Funding Exhausted

Salt Creek S.D.

Replace UV disinfection equipment which is no longer supported by the manufacturer with 
new low-pressure, high-output in-channel UV disinfection equipment. Rebuild the sludge 
dewatering belt filter press and update its control system and SCADA integration. 

6123 9/18/2023 1,773,000$                          IL0030953

300 N/E

Quincy
CSO LTCP Phase 4 - Spot repairs to combined sewer interceptors to maximize flow to 